FROM :A.Y.P.-SALES DEPT

883 533 4300

1982, 39-25

25:35 #4902 P.B2/14

VI. REPAIR PARTS Detail "A” - Handle Assembly

§ H.P. TILLER - MODEL NUMBER J5000DR

-
= OOWN ML

-

-k ek
LR ] ]

-t
R v )

108544X
108279X
5420J
73731000
110670X

108274X

102856X
83894

110678X
109786X
121781X
108292X

110680

71091008

72110514
108281X
72110808

Cap, Sleeve
Grip, Handle
Grommet, Handle
* Nut, Keps #10 - 24 UNC
Control. Throttle
Brackst, Handle
Grommaeat, Handle
Grip, 3" long
Dacal, Tine Cantrol
Decal, Rally
Decal, Throttie
Decal, Bracket, Handle
Knob, Control
* Screw, Mach, pan HD CR. # 10 -
24 % 1/2
* Boit, Carrlage 5/16 x 18 x1=3/4
Rod, Shift
* Bolt, Carriage 3/8 x 16 x 1 Gr, &

21

44974
109229X
5394H
19131611
109228X
121566X
110614X
102162X
2484R
86777

102604X
81328
10040400
73220400

8
10040500

Clip, Mairpin .
Lock, Handla
Nut 3/8 — 16
*Wagher 13/32 x 1 % 11 (3a.
Lever, Lock Handle
Handle
Decal, Hand Placement
Cable, Clutch
Clip
Screw, Hex Washer HD slotted #10
-24 % 172
Grip, Bar Control
Bolt, Shouider
* Washer, Lock 1/4
* Nut, Hex 1/4 - 20
Bar, Control
Nut, Lock 6/16: - 18
* Washer, Lock 5/16

STANDARD HARDWARE-~PURCHASE LOCALLY



FROM 18.Y.P.~SALES DEPT

883 533 4980

B5: 38

1862, 89~-25 #4920 P.@3/14

I VI‘.' REPAIR PARTS Detail ”B” ~ Mainframe, Left Side ' | *

5 H.P. TILLER - MODEL NUMBER J5000DR

73510600
74930579
1672H
T111X
8700J
72110404
104323X
73220800
110851X
110653X
110652X
181111186
23230608
2649M
102143X
102148X
104214X
105794X
109208X
102190X
795R
102841X

73220600
12000032
120838X

Pl
HES
F s

|

R

P

T
B

* Nut,Keps §/16=18UNC
* Bolt,Hex 5/16 — 18 x 4-3/4
Pin, Rol}
Lover,Shift

Panel, Shift, Indicator

* Bolt,Carriage 1/4- 20 x 1/2 GR. &

Decal,Shift Indicator
* Nut,Hex 5/16- 18
Spacer,Split 0.327 x 0.42 x 1.76
Guard,Pinch Point
Spacer,Split 0.327 x 0.42 x 2.09
* Washer 11/32 x11/16 x 16 GA.

* Setscrew,Hex 5/16 — 18 x 3/8
Koy, Square 3/18 x1-1/8
Belt,V ’

Guard,Belt

* Nut,Cap 5/16 - 18
Decal,Belt Guard
Rim
Tire
Vaive,Tire
Pin,Retaining
Sheave, Transmission
Sheave.Engine
Pulley,Idier

* Nut,Hex 3/8 -16
Ring, Klip
Spacer,Split 0.327 x 0.42 x 2.68

22

106611X Bracket, Idlar

102141X Shift,ldler Arm

74760616 * Bolt,Hex 3/8 - 16 x 1
102383X Counterweight,L.H.
102384X Bolt,Hex 5/18 = 16 x 12
74760624 * Balt,Hex 6/16 — 18 x 1=1/2
102331X Bracket,Reinforcement, L. H.
102376X Brackst,Guard, Balt
10040600 ¥ Washer,Lock 3/8

SEE DETAIL A (page 21)
SEE DETAIL A (pags 21)
SEE DETAIL A (page 21)
SEE DETAIL A (page 21)
SEE DETAIL A (page 21)

* STANDARD HARDWARE —PURCHASE LOCALLY



FROM 1A.Y.P.-SALES DEFT 883 533 4308 1862.09-25 PEI35 | #4903 FP.24/14

Detail "C” - Mainframe, Right Side

V1. REPAIR PARTS

§ H.P. TILLER —- MODEL NUMBER J50000R

7 - Decal,0.P.E.I. 65 8EE DETAIL B (page 22)

72 110812X Decal,Caution 59  SEE DETAIL B (page 22)
78 102332X Bracket,Reinforcemeant,R.H. 67 SEE DETAR B (page 22)
74 102173X Counterweight,R.H. 70  SEE DETAIL B (page 22)

19 SEE DETAIL A (page 21)

36 SEE DETAIL B (page 22)
4 SEE DETAIL B (page 22) * STANDARD HARDWARE--PURCHASE LOCALLY

23



FROM :A.Y.F.-SALES DEFT

803 53F 4963

1882, 239-25

B5: 37 #4903 P.@S/14

VI. REPAIR PARTS

6 H.P. TILLER -- MODEL NUMBER J5000DR

75
76

77.

78
79
80
81

82
83
84
85
86
87
a8
£9
80
N

a2
03
94

]
96
97

121146X
121147X

106211X
50204
1370H
102113X

12000039
102109X

102114X

102116X
6803
102111X

Transmisgion Assembly (Inc. 76
thru 126)

'%earcase,L.H. with Bearing(Key

- (3asket,Gearcase

Bearing,Needla

Race,Bearing thrust 5/8 .D.

Pinion, Input

Shaft.input

Bearing,Needle

Washer,Seal

Ball,Steel

Sgpring, Shift ,Fork

Q-Ring

Arm, Shift

Fork, Shift

Aing.Kiip

Shaft, Shift

Spacer, Split

Washer

Hing,Klip

Gear Assemnbly,Reverse idler

Inc. Key No's 95 & 96)
ar,Reverse (dier

Bearing,Needle

Shaft,Reverse idler

24

122
123
124

125
126

Detail "D" - Transmission

10040700
73610700
102128X
102100X
108390X
102134X
109204X
102108X
106388X
102121X
102112X
102101X

106141X

4422
108142X
10563456X
105348X
8358.

4220R
106148X
8872R
102144X
9676R
9674R
121746X

106144X
106147X
17580408
73220500

Washer,Lock 7/18
Nut,Hex 7/16 - 20
0O-Ring
Bearing, Shaft,Ground Drive
Spacer 0.765 x 1.125 x 1.23
Chain #38-80 Pitch
Shaft,Ground L
Bearing, Shaft.Ground Orive
Spacer 0,70 x 1.00 x 1.180
Sprocket And Gear
Shaft, Reduction (2nd)
Sorew,Whiz-Lock 5/16 — 18 x
3-1/2
Sprocket Assembly with Bear-
ing(ing. 111&112)
Bearing,Neadls
Sprocket, Ting
Gear,Cluster,Red 1st & 2nd
Gear,Reverse
Shaft, Reduction (1st)
Washer, Thrust )
Spacer 1.01 x 1.75 x 0,760
Cup,Forrmed ’
Ring,Spiral
Seal,Ring, Rubber

oal,Oi
Gearcase,R.H, with Bearing(Inc.
Key#82) |
Shaft, Tine
Chain,Rolfer #50-50 Pitch
Screw 1/4 - 20 x 1/2
Nut,Hex 5/16 - 18



FROM 1R.Y.FP.-SALES DEPT SP3 533 4808 1922, @9-25 @53 37 #4590 P.@5/14

V]. REPAIR PARTS Detail "E” - Tine Shieid

§ H.P. TILLER —- MODEL NUMBER JE000PR

127 129
128 k ‘€§4—1 ]
1;0 1;1

-

127  8393J Pin,Stake,Depth 144 67124 Cap,Vinyl

128 12000036 Ring,Klip 145  100227X Pad

129 72110608 * Bolt,Carriage 5/16 = 18 x 1 146  120076X Decal,Warning

130 8394 Spring 147 102695X Shield,Leveling

131 109230X Spring,Depth Stake 148 120688X Pin,Hinge

132 8392J Bracket,Latch 149  1040868X Shield, Side,Outer,L.H.

133 72040410 * Bolt,Carriage 1/4 20 x 1-1/4 GR, 150 108283X Decal, Ting Shield
5 151  102326X Shield, Tine

134 721405056 * Boit,Hax 5/16 -~ 1B x 5/8B GR. & -

135 102155X Bracket, Tine Shield

136 98000129 Nut,Flange 5/16 ~ 18

137  104101X Shield.Side,Dutar,R.H. 35 SEE DETAIL A (page 21)

138  104085X Shield,Side 32 SEE DETAIL A (page 21)

139 102701X Grip 31 SEE DETAIL A (page 21)

140 102186X Stake, Depth A3 gEE DETAIL B (page 22)

141 74930632 * Bolt, Hex 3/8 ~ 16 % 2 59 SEE DETALL B {page 22)

142 4440)

Hinge :
14 4 * Bolt Carriage 1/4 — 20 x 1/2 GA. .
3 72140404 *Boft,Carriage x1/2 + STANDARD HARDWARE~-PURCHASE LOCALLY

25



4

FROM :A.Y.P.-SALES DEFPT 833 533 4300 1902, @3-28 ?5: 38 #4960 P.B7/14

I, VL. REPAIR PARTS Dotall °F~ - Tines -

§ H.P. TILLER -~ MODEL NUMBER J8000DR

152 74610616 * Bolt,Hex 3/8 = 24 x 1 160 4460J Tina,R.H.
:Ilgg ‘7‘26;3600 - _l;lnut.HLe)I(_‘?afB - 24 181 102382X Hub And Plate,R.H.
& ine,l..H. .
155 4920H Pin,Retaining . -—— 121165X 0wnar's Manual {English)
166 65544 Tine.L.H ——  121276X Owner’s Manual (French)
167 3146R Ciip,Hairpin . o
168  102380X Hub And Plate,L.H. 70 SEE DETAL "B(page 22)
169 68554 Tina,R.H.

= STANDARD HARDWARE--PURCHASE LOCALLY

26



£

FROM :A.Y.P.-SALES DEPT 2AZ 533 492@ 1982, 29-28 @s: 38 #4320 F.@8-14

“ V1. REPAIR PARTS

Overall View

5 H.P. TILLER — MODEL NUMBER JS000DR
SNGINE — BRIGGS & STRATTON, MODEL NUMBER 130202, TYPE NUMBER 3129-01

ALL ENGINE PARTS MUST BE PUR-
CHASED THROUGH AND WARRANTY
SERVICE PERFORMED BY YOUR LOCAL
BRIGGS & STRATTON DEALER.

Detail "B” - Rear

Detail "A” - Right Side (page 29)

(page 28)

Datail "E” -.Internal Parts
(pages 32 & 33)

Detail "C” - Left Side
(page 30)
Detail "D"” — Front
(page 31)

1 3129-01 Engina, Briggs & Stratton § H.P.

27



FROM :R.Y.P.-SALES DEFT 283 533 49028 1922,@238-25 B5: 28 #4902 P.®9/14

I V1. REPAIR PARTS Detall "A” - Engine, Right Side " |

é H.P. TILLER — MODEL NUMBER JS000DR .
ENGINE - BRIGGS & STRATTON, MODEL NUMBER 130202, TYPE NUMBER 3129-01

17

CHASED THROUGH AND WARRANTY
SERVICE PERFORMED BY YOUR LOCAL
BRIGGS & STRATTON DEALER.

ALL ENGINE PARTS MUST BE PUR- :
13 ?-‘—-14

2 390483 Startar Assembly, Rewind (Inc. 18 394506 Washer, Clutch Retainer
) Key No's 3~10) 19 83770 8all, Clutch
K] 230228 Pin, Starter Grip 20 258799 Ratchat
4 66728 Grip, Starter Rope (Inc. Key No. 21 304897 Housing, Starter Clutch
3) 22 220865 Washer, Spring
6 66884 Rope, Starter 63" Long 23 207228 Flywheel, Magneto
[} 298431 Housing, Starter (Inc. Key No's 24 83414 Screw, Armature Mtg. Sem
7 and 10) 25 22388 Guids, Air
7 92987 Nut, ‘Hex 26 397358 “Armature Assembly (Inc. Key
8 480179 Spring, Starter No.
9 208871 Pulley, Starter (Inc. Key No. 8) 27 221798 Cable - Terminal Ignition
10 94128 Screw, Starter Housing Mount- 28 398808 Wire, Ground
ing 29 385890 Cylinder Assernbly (inc. Key No
11 252508 Anchor - Spring a0)
12 490817 Spacer 30 299818 Seal, Ol
13 490169 Housing, Blower 31 207565 * Bushing = Cylinder (Inc. Kay No
14 93168 Screw, Blower Mounting MHous- . 30
ing a2 222443 Guard, Flywhee!
16  ©3490 Screw, Seam 33 93705 Serew, Flywheel Guide
16 221823 Scresn. Starter Pulley 34 222608 Key, Flywhesl
17 399671 Cluteh Assembly (Inc. Key Na's
. 18=21) * STANDARD HARDWARE--PURCHASE LOCALLY

28



FROM A.Y.P.-SALES DERT 803 532 4508 1882, B9-28 B5: 39 #4922 P. 1014

l Vl. REPAIR PARTS " Detail “B” - Engine, Rear |

.6 H.P. TILLER -- MODEL NUMBER J5000DR
ENGINE - BRIGGS & STRATTON, MODEL NUMBER 130202, TYPE NUMBER 3129-01

ALL ENGINE PARTS MUST BE PUR-
CHASED THROUGH AND WARRANTY
SERVICE PERFORMED BY YOUR LOCAL
BRIGGS & STRATTON DEALER.

""'H.._‘___h"\
e Y

i H\\ﬁ Ly__‘)1
~

e il
g0 s

42
a1 Thru
67
83 41 220382 Plug, Walch
62 221377 Cap, Spring
63 262328 Spring, Fusl Pump Diaphragm
64 270026 Diaphragm
B5 210058 Cover, Diaphragm
35 490073 Scraw, Cover Mounting ' gs gg?g? g?;salagggﬁgg%ver
38 223765 Cover, Air Cleaner 88 93843 Screw. Fil. Ha.
37 398868 Fllle.r. Al(‘ 89 450580 Serew and Collar
38 94018 - Screw, Air Cleaner 70 223813 Crank. Ball
39 480074 Base, Air Cisaner 71 430507 Retain'sr Rod
40 271935 Gaskst. Air Cleaner Mtg. 72 262279 Rod - C'ontrol
41 480533 Can:buremr Assernbly (Inc. Key 73 250882 Washar
' No's 42 thru 67) 74 93387 Screw, Hex Hd.
42 223793 Throttle, Carburetor 75 280715 Knob, Control
43 93489 Sorew, Throttle Velve to Shaft 76 490649 Contral Panel
am i
77 262369 Link, Choke
44 Q3527 SCFIGW, Machine . 78 262470 Link, Throttle
45 2860675 Spring, Throttla Adjustmeant 79 03572 Scraw
46 490048 . Shaft and Lever — Throttle 80 pA2283 Spring, Governer
jg %;828 g" ashar, Throtte Shaft (Foam) 81 491877 GControl, Throttle
oal, Throttle Shaft - ¢
gg ggazgg Link, Throttls B2 93491 S;;lgt. Governgr Contral Lever
19 " Gasket, Carburetor Mtg. (2) B3 . 222062 Bushing, Governor Lever (Flat
51 230720 Crank, BB" 84 833455 Lﬁver,gGQVEfnor Contro! )
52 231520 Screw, Shoulder _ 85 396847 Switch, Stop .
83 231630 Vaive, Needls - 86 03343 Serew, Tank Bracket Mtg. Sem
54 41177 valve. Group, Chaoke (Inc. Key 87 280321 Gear Rack, Governor
: No.'s 55 and 56) B8 490554 Tank, Fuel
&5 270382 Washar, Choke Shaft (Felt} 89 430075 Cap, Fuel Tank
g‘g 221839 Washer, Choke Shaft 50 271928 Gasket, Fusl Tank Mounting
2a Soase Fpring, Meedie Valve o1 223786 Clemp. Breather Tube
&9 381813 Fu‘; ’plpg'%';l‘ld Clip az 94094 Screw, Fuel Tank Mtg. Sam

B0 223472 Plug, Welch 29 * STANDARD MARDWARE--PURCHASE LOCALLY



FROM :RA.Y.P.-SALES DEPT SP3 S33 4300

1862, 23-28 B5: 482 H49@ P.11/14

e

VI. REPAIR PARTS Detall "G — Engine, Left Side

§ H.P. TILLER -~ MODEL NUMBER JS000DR

ENGINE - BRIGGS & STRATTON, MODEL NUMBER 130202, TYPE NUMBER 3129-01

ALL ENGINE PARTS MUST BE PUR-
CHASED THROUGH AND WARRANTY
SERVICE PERFORMED BY YOUR LOCAL
BRIGGS & STRATTON DEALER.

95
l

102 93
83 90832 Washer, Lack
94 93656 Stud .
95 297802 Cover Assembly, Crankcase
' (inc. Key No.'s 86, 88 and 99)
08 294606 Seal, QI
97 297603, Bushing, Crankocase Cover

98
100

101
102

30

101
_ -
100 EaPo
SRy
LA )-é“;a"
S M~
S
e Sy e """.l
g = "'-‘-:‘-’2]' an
ol N 1)
A
f R W e
/ ST
f =N/
for \ \
Ul
% . Ve
\\ ...gn:gﬁgg? 793:)‘(_‘:5 g
NYEE Py
l ==

66768
270080
983490

2215611
93032

Plug. Oil Filter
** Gagket, Crankcage 015" thick
Screw, Cylinder Shield Mtg.

Sem
Shield, Cylinder
Scraw, Grankcase Cover Mtg.



o,

FROM :R.Y.P,~SALES DEPT 802 533 4906

1802, 89-25 as: 4@ #48@ P.12/14

.' I VI REPAIR PARTS Detail "D - tEngine, Front |

5 H.P. TILLER -~ MODEL NUMBER J5000DR :
ENGINE - BRIGGS & STRATTON, MODEL NUMBER 130202, TYPE NUMBER 3129-01

ALL ENGINE PARTS MUST BE PUR.
CHASED THROUGH AND WARRANTY
SERVICE PERFORMED BY YOUR LOCAL
BRIGGS & STRATTON DEALER.

103 91249 Plug, Pipe 1/4" Std. (Square
Head)

31



FROM :R.Y.P.~-SALES DERT 862 533 43606 1922.839-265

a5 41 H49m P.1Z/14

VI. REPAIR PARTS

Detail “E” - Engine, Internal Parts

§ H.P. TILLER — MODEL NUMBER JS000DR

ENGINE*~ BRIGGS & STRATTON, MODEL NUMBER 130202, TYPE NUMBER 3128-01°
ALL ENGINE ®ARTS MUST BE PUR-
CHASED THROUGH AND WARRANTY
SERVICE PERFORMED BY YOUR LOCAL
BRIGGS & STRATTON DEALER,




FROM 1A.Y.P.-SALES DEFPT

883 533 4980

4

1902, 09-25 BE: 41 #4590 P.14-14

I Vi. REPAIR PARTS Detall "E” - Engine, Internal Parts |

‘6 H.P, TILLER -~ MODEL NUMBER
ENGINE - BRIGGS & STRATTON, M

ALL ENGINE PARTS MUST BE PUR-
CHASED THROUGH AND WARRANTY
SERVICE PERFORMED BY YOUR LOCAL
BRIGGS & STRATTON DEALER.

104
105
108
107
108
109
110
111
112
113
114
116
116
117
118
118

120
121
122

123

124
125
126
127
128
128
130
131

211542
93368
83369
293918
66538
2218612
270383
211118
261044
26478
260652
93312
211172
211787
231348
393615

222263
93935
383757

83705
27549
294178
66578
231526
67838
93384
262238
490374

** Mead, Cylinder
Scraw, Cyiinder Hoad-2-3/32 1.
Screw, Cylinder Head-2-15/32 [,

*** Plug - Spark, Resistor
Eibow, Spark Plug
Cover, Cylinder Head

** Gasket, Cylinder Head

Valvae, Exhaust
Valva, Intake
Spring, Exhaust Valve
Spring, Intake Valve
Retainer, Valve Spring

* Seat - Exhaust Valve (Std.)

" Spat - Intake Valve (Std.)

* GQuide - Exhaust Valve
Muffier - Exhaust (Inc.
No.’s 120 and 121)

Lock - Scraw
Screw, Hex Hd., Shoulder
Daflactor - Exhaust, Side Qutiet
{Inc, Kay No. 123)
Serew )

** Gasket, Valve Cover
Breather, Valve Chamber
Grommet, Breather Tube
Tube, Breather
Grommat, Breather Tube
Serew, Breather Mounting
Link, Governor
Lever Assembly, Governor (Inc.
Key No.'s 132 and 133)

Key

* REQUIRES SPECIAL TOOLS TO INSTALL
** INCLUDE IN GASKET SET NO. 397145

*+* CANADIAN CUSTOMERS IN COMPLIANCE WITH
RADIO INTERFERENCE REGULATIONS CERTIFIED
MUST REPLAGCE SPARK PLUG WITH RESISTOR

SPARK PLUG ONLY

OPTIONAL EQUIPMENT AND SPECIAL TOOLS:

392183

397145
89838
19069

Spark Arresting Muffler Assembly,
Consists of the following:

-- 391918 Screen (1 required)
-= 2226835 Deflector {1 required)
—~ 93705 Screw (4 required)
(Gasket Set

Spark Plug Wranch

Flywhes! Puller

33

148
146
147
148
149
150
151

152
183

154

155

ODEL NUMBER 130202, TYPE NUMBER 3129-01

231082 Nut, Hax No. 10 - 24
92613 Bolt, Governor Lever
93306 Cotter, Hairpin
93307 Retainer, E-Ring
231072 Iansl)'\ing, Governor Crank (1/4"
93448 Plug, Pips (Hex Sock
212733 Gegr, C%rh( &)
260642 Tappet, Valve
222450 Washer, Governor Lever
231077 Crank, Governar (1/4" Dia.)
381737 Gear, Governor
221551 Washer, Thrust . .
299430 Rod Assembly, Connecting (Inc.
Key No.'s 145 to -147) NOTE:
For connecting Rod with .020"
undersize Crankpin Bore, Order
No. 390459
92296 Secrew, Connecting Rod
221876 Lock,. Connecting Rod Screw
221880 Dipper, Connecting Rod
387103 Crankshaft
261698 Gear - Timing
230978 Kay, Crankshaft
298509 Pin Assembly, Piston Std. (Inc.
Key No. 152)
26026 Lock, Piston Fin
208804 Fiston Assermnbly - Std. (Ine.
Key No. 154)
298982 Ring Set. Piaton - Std.
395990 Cylinder Assembly
NV Euro :
Sint-Truige, ngeelr?wEN SA
B-3300 Tienen . gord 252

Fax ++32-16.8¢

54 38



